
   

 
DCN here 

 

 
 
 

GIANT MINE REMEDIATION PROJECT 

Water Management and Monitoring Plan 

 

 

Version 1.0 

January 2019 

 
306-Water Mgmt Plan-53-RPT-0001-Rev2_20181214 (Water Mgmt Plan) 

••• Crown-Indigenous Relations 
and Northern Affairs Canada 

Relations Couronne-Autochtones 
et Affaires du Nord Canada Government of 

Northwest Territories Gouvernement de, 

Territoires du Nord-Quest 



 

 

Water Management and Monitoring Plan 

 i January 2019 
 

PLAIN LANGUAGE SUMMARY 

The Giant Mine (Site) is located within the City of Yellowknife boundary, approximately 1.5 kilometres (km) from 
the community of Ndilǫ and 9 km from the community of Dettah (Figure 1.1-1). The Site is situated on 
[...]
respond to variations in influent water quality and flow fluctuations. Further design of the WTP is underway. 

5.2.2 Underground Equalization Storage 
As surface storage of contaminated water is not considered a suitable option for Mine remediation, contaminated 
water will be directed underground for equalization storage in the mine pool, and the mine pool will be used to 
attenuate peak inflows during spring freshets and other periods of increased runoff. The objective of using 
temporary water equalization storage underground within the mine is to manage the flow to the WTP, such that 
the annual volume requiring treatment will be processed at a reasonably consistent rate each month. The 
treatment process will operate on a year-round basis to prevent significant fluctuations in the mine pool water 
level, which could lead to ground instabilities and the potential release of further contaminants. The depth to 
volume storage curve for the underground mine is shown in Figure 5.2-1. 

The mine pool water level will be maintained at approximately 750 Level with seasonal fluctuations accommodated 
by underground equalization storage as presented in Figure 5.2-1. A Planned Minewater Level Raise Reclamation 
Research Plan (Appendix 5.1B in CIRNAC and GNWT 2019a) is being developed; this plan will provide further 
information on water level fluctuation. 

 

Giant Mine Re1nediation Project 



 

 

Water Management and Monitoring Plan 

 5-17 January 2019 
 

Figure 5.2-1: Depth to Volume Storage Curve for the Underground Mine 

 

5.2.3 Pumping System 
Influent to the new WTP will be sourced from a new dual deep well pump system near the C Shaft area. The wells 
will be drilled from surface intersecting the mine pool. Each well will contain a 100 hp submersible turbine pump, 
which will include a variable speed drive, so it can be matched to inflows and plant needs.   

The mine pumping systems will be reliably and carefully controlled to avoid interruptions or short-term fluctuations 
that would affect the performance of the plant. The pumping systems will be operated, maintained, and replaced 
from surface.   

250 L

425 L

575 L

750 LCurrent Water Level

950 L

1100 L

1250 L

1500 L

1650 L

1800 L

2000 L

-500

-400

-300

-200

-100

0

100
0 1,000,000 2,000,000 3,000,000 4,000,000 5,000,000 6,000,000

El
ev

at
io

n 
(m

)

Volume (m3)

Cumulative Volume - Underground Voids

Underground Mine Levels

Giant Mine Re1nediation Project 

• 
~ 

,,, 

./ 
~ ~ 

~ 
~ 

_/ 
~ _,, 

~ ., 
I 
I 

II 

I I 

I I 

1r 

■ 



 

 

Water Management and Monitoring Plan 

 5-18 January 2019 
 

5.2.3.1 Volume and Rate of Water for Treatment 

The two key design criteria for the construction of the WTP are the total annual flows into the mine and the 
maximum instantaneous flows for the WTP to process. These values form the basis of the design parameters 
listed in Table 5.2-1.  

The estimated annual flows into the mine (flows rounded from Preliminary Design Report for the Water Treatment 
Plant, AECOM 2012) are: 

 630,000 m3/yr (short-term average flow) 

 825,000 m3/yr (short-term wet year peak flow) 

 405,000 m3/yr (long-term average flow) 

 520,000 m3/yr (long-term wet year peak flow) 

* Note: future design work will update the assumptions. 

Wet Year Peak Flow  
The annual mine groundwater and infiltration increases in a wet year to a short-term wet year peak month flow of 
280,173 m3/mo (136 litres per second [L/s] including downtime and contingency) and a long-term wet year peak 
month flow of 127,818 m3/month (62 L/s including downtime and contingency).   

Instead of establishing a WTP with design capacity to handle the wet year peak month flows of 136 L/s, 
equalization storage within the mine pool will be used. Approximately 177,000 m3 of storage will be used for early 
wet years to accommodate seasonal storage of water, such as during freshet.  

Using the equalization storage, the estimated maximum flows for the WTP to process (AECOM 2012), with 10% 
plant downtime (e.g., membrane cleaning, backwashing) and a 20% contingency, are as follows: The maximum 
flow into the new WTP based on the short-term peak wet year flow is estimated to be 34 L/s; and the long-term 
average flow is estimated at 17 L/s.  The short-term design flow will be accommodated by two parallel trains 
designed for 17 L/s each.  Future pump optimization designs may update these assumptions. 

Average Flow  
Once the arsenic chambers are frozen, the site surface is remediated, and the reduced long-term flow rates are 
established, the average treatment flow rate required will be 16.7 L/s. Therefore, the process trains will operate in 
a duty-standby configuration (i.e., only one train in operation) to accommodate the design 17 L/s flow.   

The maximum storage volume required in the long term is 0 m3 per month. This is because the treatment plant 
has capacity to treat freshet and maintain the mine pool water level within a one month period.   

  

Giant Mine Re1nediation Project 

• 
• 
• 

• 



 

 

Water Management and Monitoring Plan 

 5-19 January 2019 
 

Table 5.2-1: Design Criteria for the Water Treatment Plant 

Item Specification(a) 

Short-term (until freeze is achieved) 

Average treatment flow rate 26.0 L/s 

Peak wet year flow rate 33.9 L/s 

Maximum equalization storage required 177,000 m3 

Long-term (post-freeze) 

Average treatment flow rate 16.7 L/s 

Peak wet year flow rate 21.3 L/s 

Maximum equalization storage required 0 m3 

Source: (a) AECOM 2012 

5.2.3.2 Influent Quality 

The WTP will source water from the C Shaft area. The design basis for the new WTP will consider the 
concentrations of minewater quality samples at the C-shaft and Akaitcho areas as well as the future predicted 
influent quality was reported in the EQC report (CIRNAC and GNWT 2019c).  

5.2.3.3 Effluent Quality Criteria 

The proposed EQC are listed in Table 3.4-1 in Section 3.4.1. The development of the EQC is outlined in EQC 
Report (CIRNAC and GNWT 2019c). The values for EQC were selected such that they meet the applicable Report 
of EA Measures, are protective of the receiving environment, and are reasonably and consistently achievable 
(EQC Report; CIRNAC and GNWT 2019c).  

5.2.3.4 Water Treatment Plant Design 

The location of the new WTP, and associated deep well pump system, was selected to be the C Shaft area. This 
area was selected as it centralizes the long-term site infrastructure elements. 

The new WTP will treat the future influent to meet the EQC. A schematic of the treatment process is provided in 
Figure 5.2-2, and the process stages are described in the following paragraphs.  

Giant Mine Re1nediation Project 



P
:\
6
0
5
8
1
2
3
0
\
9
0
0
-
C
A
D
_
G
IS
\
9
1
0
-
C
A
D
\
3
0
-
F
IG
U
R
E
S
\
G
\
0
0
\
6
0
5
8
1
2
3
0
-
F
IG
-
0
0
-
0
0
0
0
-
G
-
0
5
2
2
.d
w
g

PROJECT

PROPONENT

TITLE

PROJECT NO. CONTROL REV. FIGURE

APPROVED

REVIEWED

PREPARED

DESIGNED

YYYY-MM-DD

5.2-2

NEW WATER TREATMENT PLANT

PROCESS FLOW SCHEMATIC

S. Marsanich

C. Eros

B. Boon

R. Schmidtke

60581230 B

2018-12-14

Coagulant & Polymer ~-.. Polymer --. 

Mine Po,ol 
Pump Station 

Oxidant - .... 
Lime Slurry 

Blending/ 
Equalization 

Tank 

Reactor 
Tank 

·----~ -... - ~ - -, Sludge -s1i.iJtge~ . 

I. sJ~t~0~f ~ 
.. ._,_ I 

a, - a - • .. 

Sludge 
Conditioning 

Polymer 

High Rate 
Clarification 

Polymer ---.i 

~========-,=====, Supernatant 

Filtration 

pH Adjustment 

u 

Arsenic 
Adsorption 

Media 

Treated Water 
Pumping: 

Filter Air Scour 
Filter Backwash 

Filter 
Backwash 
Waste 

Adsorptive 
Media 

Disposal 

Sludge Hauled to 
On-Site Landfill 

Residual 
Water from 

Sludge 
Dewatering 

r Dried Sludge Cake (18-22% Total Suss:Jended_Soridsl I 1 ' 

---~-'--

I Outfall 

\ · - p · 9o Giant Mine Rcmed1 allon roJCCt _ 

l♦I Crown-Ind igenous Relations Relations Couronne-Autochtones 
and Northern Affairs Canada et Affaires du Nord Canada 

Government of 

Northwest Territories Gouvernement des 

Territoires du Nord-Ouest 



 

 

Water Management and Monitoring Plan 

 5-21 January 2019 
 

Chemical Pre-treatment (Reactor Tank Stage) 
Equalization and mixing of the influent with chemicals will be completed to support the sustainable operation of 
the downstream treatment processes. The chemical pre-treatment process will be similar to that of the existing 
ETP to precipitate metals and arsenic to traditional mining treatment standards. The specific chemicals and dosage 
rates will be determined based on final plant design and operation. This treatment stage is represented by the 
following stages in the flow schematic (Figure 5.2-2):   

 blending/equalization tank 

 addition of coagulant and polymer, oxidant, and lime slurry 

 reactor tank 

 addition of polymer 

Clarification and Filtration 
Clarification will be a gravity sedimentation process designed to remove a minimum of 95% of the particulate 
material from the process stream. The primary purpose of the clarification step is to condition the water sufficiently 
that the filtration process can function sustainably. Following clarification, the effluent will be filtered for further 
removal of the particulate matter from the process stream. Filtration will be designed to remove the majority of the 
remainder of the particulate matter from the process stream. The filtered water will have 99% of the particulate 
matter removed.   

The precipitated waste material will be removed from the clarification process as a dilute sludge for further 
thickening. The other waste will be filter backwash, which will be typically an order of magnitude more dilute than 
clarifier sludge. These two waste process streams will be blended, equalized, and treated to further thicken the 
sludge while providing an effluent that is suitable for recycling to the head of the primary treatment process. The 
sludge will be dewatered to produce a sludge cake, meeting the definition of solid waste, such that it can be 
disposed of in the on-site landfill (See the CRP [CIRNAC and GNWT 2019a] and the Waste Management and 
Monitoring Plan [CIRNAC and GNWT 2019d] for more details). The clarification and filtration process is 
represented in the flow schematic (Figure 5.2-2).  

Adsorption with Media – Specific Stage for Arsenic and Antimony Removal  
The final step is a pH adjustment followed by adsorption with media. The adsorptive media is an ion exchange 
process that targets the removal of arsenic and antimony while allowing the other ions present in the process flow 
to pass. The specific chemical and dosage rates for the pH adjustment will be determined based on final plant 
design and operation. The adsorptive media is typically sensitive to the pH of the water, so provision for controlling 
the pH in the process is provided. This process is represented by the following stages in the flow schematic  
(Figure 5.2-2):   

 pH adjustment 

 arsenic adsorptive media 

Further on-site pilot testing of the adsorptive media was completed in 2018 which will be used to further evaluate 
the suitability of media products for use in the WTP. These tests will be completed to finalize selection of the 
adsorptive media to be potentially used at the site. The results from the testing will be used to evaluate products 

Giant Mine Re1nediation Project 

• 

• 
• 
• 

• 

• 



 

 

Water Management and Monitoring Plan 

 5-22 January 2019 
 

and provide a recommendation for the media suppliers that could be used to meet the performance targets of the 
WTP. The testing will also confirm the suitability and volume of the waste adsorptive media, which will be disposed 
of in the on-site landfill (see the Waste Management and Monitoring Plan for additional information [CIRNAC and 
GNWT 2019d]). 

Instrumentation and Testing  
The new WTP will be fully automated based on process control logic developed from the pilot test results and 
engineering requirements developed during detailed design. The correct function of the WTP will be monitored 
with on-line analytical instrumentation. If measurements are recorded that do not meet the targeted water quality 
objectives, the control system will generate alarms to initiate operator intervention. Depending on the alarm 
category, the flow through the WTP will be stopped until the operator has remediated the concern. 

The design of the control system will be configured in a fashion to confirm the quality of the treated water prior to 
discharge. Non-compliant water will be retained on site for further treatment. The direct monitoring for arsenic with 
an on-line analytical instrument is not typical, but some of the monitoring approaches being planned for the WTP 
are:   

 pH monitoring throughout the treatment process 

 turbidity and particle counters 

 conductivity 

In addition to the on-line analytical instrumentation, grab samples will be collected on a routine schedule for 
analysis at an off-site laboratory. These samples will provide quality assurance data to confirm that the 
instrumentation and automation within the WTP is meeting the design objectives for the treated water quality.   

Supporting Infrastructure 
The WTP has a wide variety of supporting infrastructure components, including Interim treated water storage with 
two below-ground concrete cells, each capable of storing approximately 800 m3 of effluent. These will be used to 
monitor the effluent and equalize variations in effluent quality prior to discharge. Water from the effluent storage 
cell will be used to supply process and backwash water. One backwash pump, process pump, and return/recycle 
pump will be provided per train, and the pumping system will be designed such that each pump can supply either 
train. Similarly, up to four discharge pumps will be available to transfer the effluent to the outfall. In the event of a 
malfunction in the WTP resulting in the production of effluent that does not meet the discharge criteria, the effluent 
would be contained in the holding system. The effluent could be recycled through the plant or returned to 
underground storage.   

Past 2026, the WTP is to provide water for closure activities including dust suppression, crushing, etc. Design of 
the plant needs to add a truckfill pump(s) and piping to effect this supply from the storage below the facility. 

The infrastructure will also include process and mechanical piping, utilities including sewage holding tanks (to be 
pumped and disposed of off-site), electricity, process and mechanical equipment, instrumentation and controls, 
heating, ventilation, and air conditioning requirements, electrical systems, and civil and structural systems such 
as the building and foundations. 

Giant Mine Re1nediation Project 

• 
• 
• 



 

 

Water Management and Monitoring Plan 

 5-25 January 2019 
 

The WTP will produce a residual non-hazardous waste stream consisting of spent ion exchange media, sludge, 
and other process residuals as discussed above. The wastes produced from the WTP will be disposed of in the 
on-site Landfill, within the purpose-built WTP process residuals landfill cell. For more information see the CRP 
[CIRNAC and GNWT 2019a] and the Waste Management and Monitoring Plan [CIRNAC and GNWT 2019d]. 
The waste would also be suitable for off site disposal if a facility was identified to accept the waste. 

5.2.4 Outfall 
Year-round treatment precludes the use of Baker Creek and necessitates discharge to Yellowknife Bay, 
therefore treated water that meets the discharge criteria will be pumped through a pipeline to a new nearshore 
outfall system and into Yellowknife Bay. Figure 5.2-3 shows the schematics of the outfall system, and Figure 
5.2-4 shows the map of the mixing zone.  

5.2.4.1 Conveyance Pipeline 

Treated effluent will be conveyed via pipeline to the outfall for discharge to Yellowknife Bay. The conveyance 
pipeline preliminary design is as follows (AECOM 2012):   

 Alignment is assumed to follow the old water supply main alignment to Yellowknife Bay. 